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Addl. Ex. Engineer Civil;,
Old Power House, Near A. Nagar
Collage, Station Road,
Ahmednasar.

No. : -AEE (C) / CSD /ANR/Tech / 7 05 Date: - 20.LL.?0 L7

fo,
The Head of f)epatment,
Clivil Engineering,
P.D.V.P. Collage of Engineering,
Ahmednagar.

Sub:I'esting of crushing strength of Concrete Cr-rbes

R/sir,
We are sending three No's of concrete cubes of N{-20 grade, castecj i.)r-r

21.10.2017 for testing crushing strength of 28 days at Deolali prar,ara sitc lur

l'ransltrmer Plinth, lt is kindly reqr.rested to give the testing reporls lbr c,rrr trl'irt:c

recorcl.

'l'he expenditure will be paid by us as per Govt. Rurles.

'fhar-iking you

Piepiiltr " o2-82-6 Yo Faithtully

T vo lzs, ("

,or+ , 
")ltlc-o 
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Dr. Vithalrao Vikhe Patil Foundation's

DR. VITHALRAO VIKHE PATIL COLLEGE OF ENGINEERTNG, AHMEDNAGAR.

Ref.No. CEA/CED/TESTING/ 17 - 1 8 I Date: - 2211212017

TEST RESULT ON CON CUBES

Name of Party & Address: - Addl. Ex. Engineer (Civil),
Old Power House, Near A'Nagar
College, Station Road, Ahmednagar

Subject: - Compressive strengthtest of concrete cubes for28 Days of Deolali Pravara Sit:.

Ref. Letter No. : - AEE(CyANR/Tech/705

Testing Charges: Rs. 750/-

Paid Vide Receipt No. : 02826

Tested By

Date:-201'-112017

Date: - 21,tll/2017
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Sr.
No.

Identification
Mark

Date of
Casting

Date of
Testing

Crushing
Load
(kN)

Compressive
Strength
(N/mm2)

Avg.
Compressive

Strength
(N/mm2)

01 M2C
(150 X 150 X 150 mm)

2Ut0lt7 21111117
480 21.33

21.9302 M20
(150 X 150 X 150 mm)

2t/t0117 21t1U17
500 22.22

03
M20

(150 X 1s0 X 150 mm)
2Ut0n7 21111117

490 21.78
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